

TOP GLOVE SDN BHD

TEST REPORT

Customer MULTIKAN SAGLIK URUNLERI SANAYI VE DIS TICARET A.S.
Brand TENTY GRIP
Sales Order 2000120932
Customer PO 2MUL07/SAP218/20
Type of Glove LATEX POWDERED GLOVE
AQL Required 1.5
Date of release 08 OCT 2020
Reference Standard The above consignment of goods have been inspected against EN 455-1:2000, EN 455-2:2015 and EN 455-3:2015 standards where samples selected at random using Single Sampling Plans for Normal Inspection of ISO 2859-1 and also complied with EN455-4:2009 requirement (maximum 5 years)
Declared Quantity, Size, Lot no.

Size	Quantity (Carton)	Quantity (Pieces)	Lot No.	Manufacturing Date	Expiry Date
S	296	592,000	2131120932LPZA	2020-09	2025-08
M	886	1,772,000	21311209312PZA	2020-09	2025-08
L	788	1,576,000	2131120932LPZA	2020-09	2025-08
TOTAL	1,970	3,940,000			

Characteristics	Size	Unit	Inspection Level	Acceptance	Result
Freedom From Holes	S	PC	GI	AQL 1.5	PASS
	M	PC	GI	AQL 1.5	PASS
	L	PC	GI	AQL 1.5	PASS

Characteristics	Size	Unit	Inspection Level	Acceptance	Result
Major Visual Defect	S	PC	GI	AQL 2.5	PASS
	M	PC	GI	AQL 2.5	PASS
	L	PC	GI	AQL 2.5	PASS

Characteristics	Size	Unit	Inspection Level	Acceptance	Result
Minor Visual Defect	S	PC	GI	AQL 4.0	PASS
	M	PC	GI	AQL 4.0	PASS
	L	PC	GI	AQL 4.0	PASS

Characteristics	Size	Unit	Sample Size	Median Value	Result
Glove Length	S	mm	13	242	PASS
	M	mm	13	245	PASS
	L	mm	13	246	PASS

Characteristics	Size	Unit	Sample Size	Median Value	Result
Glove Palm Width	S	mm	13	86	PASS
	M	mm	13	97	PASS
	L	mm	13	105	PASS

Characteristics	Size	Unit	Sample Size	Median Value	Result
Fingertip Thickness	S	mm	13	0.10	PASS
	M	mm	13	0.10	PASS
	L	mm	13	0.10	PASS

Characteristics	Size	Unit	Sample Size	Median Value	Result
Palm Thickness					
	S	mm	13	0.08	PASS
	M	mm	13	0.08	PASS
	L	mm	13	0.09	PASS

EN 455-2:2015 Requirement:

Median Length (mm):
Min. 240 mm

Median Width (mm):
XS: ≤ 80
S: 80 ± 10
M: 95 ± 10
L: 110 ± 10
XL: ≥ 110

Characteristics	Size	Unit	Sample Size	Median Value	Result
Force At Break Before Aging					
	S	N	13	6.6	PASS
	M	N	13	6.8	PASS
	L	N	13	6.9	PASS

Characteristics	Size	Unit	Sample Size	Median Value	Result
Force At Break After Aging					
	S	N	13	6.3	PASS
	M	N	13	6.2	PASS
	L	N	13	6.4	PASS

EN 455-2:2015 Requirement:

Before Aging:

Median Value of Force at Break : ≥ 6 N

After Aging:

Median Value of Force at Break : ≥ 6 N

Characteristics	Size	Unit	Sample Size	Mean Value	Result
Powder Amount					
			FIXTR_2		
	S	mg/dm ²	2	7.1	PASS
	M	mg/dm ²	2	8.5	PASS
	L	mg/dm ²	2	8.9	PASS

Requirement : Max. 10mg/dm²

Characteristics	Size	Unit	Sample Size	Mean Value	Result
Protein Content					
			FIXTR_3		
	S	μ g/g	3	161.7	PASS
	M	μ g/g	3	177.9	PASS
	L	μ g/g	3	171.5	PASS

Requirement : Max. 200 μ g/g

Conclusion

We hereby certify that glove consignment of goods were determined to meet the acceptable limit of the specifications as referring to the above findings of randomly selected samples.

Prepared By
RASYIAH
QA OFFICER

Approved By
HAYATUL AZWIN
QA EXECUTIVE

This is a computer generated test report, no signature is required

